

CHANGZHOU ENERGETIC & RELIABLE CO., LTD.
R.1106, BUILDING NO.2, NO.25 NORTH STREET, CHANGZHOU,JIANGSU,CHINA

Technical Date Sheet

Product Name	5B-6W-P
Batch No.	1612143

Testing Items	Specification	Sample Test Result
Solid Content(%)	52%-55%	53.34%
Viscosity(mPa.s)	500-1200mPa.s	540mPa.s
pH Value	6.0-9.0	8.58
color	Similar	Similar
Specific Gravity(g/ml)	1.1g/ml-1.3g/ml	1.23 g/ml
Expulsion Rate	Pass	
Conclusion	Pass	